The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,

follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

FRFOMES S S/S—8XL COYOTE Nl
FUS

ELAGE ASSEMBLY

5-6E5 COWOTE Il - FUSELAGE

B4DCLECOS

Parts Drawing page

Parts List page




d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



S-14 AIRAILE - GENERAL INFORMATION

000-1

# DESCRIPTION PART NUMBER QUANTITY
1. Assembly Manual ASSEMBLY MANUAL 1
2. Experimental Decal Sheets EXPER-DECAL 1
3. Range Decals RANGE DECAL 1
4. S-14 Decals S-14 DECALS 2
5. Maintenance Log Book MAINTENANCE LOG 1
6. Flight Log FLIGHT LOG 1
7. Raw Stock Kit KAAC0018 1
7. 1/2"x.035x 12"  Anodized Aluminum Tubing KAAC0018-1 2
7. 1/4" x .028 x 12"  Anodized Aluminum Tubing KAAC0018-2 1
7. 7/8"x .058 x 24"  Aluminum Tubing KAACO0018-3 1
7. 3/8"x.058 x6"  Aluminum Tubing KAAC0018-4 1
8. Warning Label KPPL0QO1 1

6/22/00



¢6/1/%




001-1
S-14 AIRAILE COCKPIT CAGE
# DESCRIPTION PART NUMBER QUANTITY
1. Cockpit Cage CC-CC-14 1
2. 1/4" Bolt : AN4-7A 2
3. 1/4" Plain Nut AN345-416 2

4/ 1/92



¢6-10-C1

MD248

RIS S5—14 AIRAILE
MAIN LANDING GEAR

TO-¥YT00



001A-2
S-14 AIRAILE MAIN GEAR
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Thick Washer AN960-416 8
2. 1/4" Shear Nut AN364-428A 4
3. 1/4" Bolt AN4-16A 4
4. 3/16" Shear Nut AN364-1032A 2
5. 3/16" Thin Washer AN960-10L 4
6. 3/16" Bolt AN3-12A 2
7. Main Gear Axle Socket LG-A-SOC 2
8. Axle LG-AXLE 2
9. 6" Hegar Main Gear Rim Kit LG-MW-RIM 2
9. 6" Hegar Main Gear Hub Kit LG-MW-HUB 2
10. 6" Tire LG-T 2
11. 5/8" Shim 5/8 SHIM 6
12. 5/8" Loc Nut 5/8 LOCNUT 2
13. GearLeg LG-GL-14 2

5/ 6/93



- €6/€2/¢€

MD490

GRIND WHEEL PANT
TO CLEAR FITTING.

BRAKE ASSEMBLY INCLUDED
FOR CLARITY ONLY.

RREFEIMES S—14 AIRAILE
MAIN WHEEL PANT ASSEMBLY

T0-49d100



001B-2
S-14 AIRAILE - MAIN WHEEL PANTS

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Bolt AN3-4A 4

2. 3/16" Plastic Washer PW-3 4

3. 3/32" Aluminum Pop Rivet 40APR1/8 8

4. 3/16" Nut Plate K-1000-3 4

5. Drum Spacer MWP-DS 6

6. Main Wheel Pant Axle, 9" MWP-AXLE 2

7. Outside Spacer MWP-0S 2

8. 3/16" Large Wood Washer AN970-3 2

9. 3/16" Bolt AN3-6A 2
10. Inner Spacer Bushing 3/4X1/2 SLEEVE 2
11. Main Wheel Pant, LH MWP 1
12. Main Wheel Pant, RH MWP 1
13. 5/16" Hex Bolt 5/16X24X2 1/4 6

6/19/97



S6/81/10

ATIVEIV 75 SUILER I

AHTANHASSY dVidD HSON

-
[
>
N
(=]

T-0T00



S-14 AIRAILE - NOSE GEAR

001C-2

# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Fork Strut NG-STRUT-14 1
2. Nose Gear Axle KPNG0036 1
3. Large Cotter Pin MS24665-285 2
4. 3/16" Bolt AN3-20A 1
5. 3/16" Thin Washer ANS60-10L 2
6. 1/4" Shear Nut AN364-428A 4
7. 1/4" Thin Washer AN960-416L 4
8. 3/16" Shear Nut AN364-1032A 1
9. Steering Rod Linkage NG-SL 4

10. 1/4" Plain Nut AN345-416 2

11. Steer Rod, 10 1/2" NG-ROD-10 1/2 2

12. Steer Horn KPNG0020 1

13. Wheel Bushing, 3/4 x 1 3/4" NG-WB 2

14. 6" Tire LG-T 1

15. 6" Hegar Nosewheel Rim Kit LG-NW-RIM 1

15. 6" Hegar Nosewheel Hub Kit LG-NW-HUB 1

12/16/97



L6/GL/CL

ATHNASSY INVd "THHHM dSON
TVNOILLAO ATIVAIIV v1-—S

S
o N
)

\@\

9 \o/,

L-aLoo



S-14 AIRAILE - OPTIONAL NOSE WHEEL PANTS

001D-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 4

2. 3/16" Thick Washer AN960-10 2

3. 3/16" Large Wood Washer AN970-3 2

4. 3/16" Nut Plate K-1000-3 2

5. 3/32" Aluminum Pop Rivet 40APR1/8 4

6. Loctite Blue LOC-TITE 0

7. Nose Wheel Pant, FWD NWP-FWD 1

8. Nose Wheel Pant, AFT NWP-AFT 1

9. Rubber Edging X1011 8in

12/16/97



vo/8T/11

MD1062

RARINNISS S—14 AIRAILE
BRAKE SYSTEM ASSEMBLY

NOTE: LEFT BRAKE ASSEMBLY SHOWN

T-3dT100



001E-2

S-14 AIRAILE BRAKE SYSTEM

# DESCRIPTION PART NUMBER QUANTITY

1. Tandem Brake Cable, 105" B-C105 2

2. Large Cable Housing B-CH12 12 ft

3. Ferule End Cap 80-0002-01 8

4. 3/16" Bolt AN3-5A 4

5. 4 1/2" Brake LH/RH 2269 2

6. Wire Swivel Stop 2361 2

7. 3/16" Thick Washer AN960-10 8

8. 4 1/2" Brake Drum 2211 2

9. 3/16" Shear Nut AN364-1032A 4

11/18/94



¢6-T0-21

MD200

RRARIIMIE S—14 AIRAILE
RUDDER PEDALS

TO—200



002-2
S-14 AIRAILE - RUDDER PEDALS
# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
2. Inner Spacer Bushing 3/4X1/2 SLEEVE 4
3. Left Pedal Assembly RP-ASSY-L 1
4. Right Pedal Assembly RP-ASSY-R 1

6/19/97



76/82/%

THIS PULLEY BOLTS TO TANGS
ON TAIL BOOM EXTENSION.

_WwvN

:

\

\

TRIM FOR SMALL ncrrm<nnanHHHHHHHHH\
@\’

:\+
RUDDER CABLE ROUTES

fw\ ﬂ INSIDE BOOM TUBE

MD1083

RREIMES S5—14 AIRAILE
RUDDER CABLE SYSTHEM

€-¢00



002-4

S-14 AIRAILE RUDDER CABLES

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Bolt AN3-6A 4

2. 3/16" Thick Washer AN960-10 6

3. 3/16" Bolt AN3-7A 2

4. 3/16" Shear Nut AN364-1032A 8

5. 3/16" Tensile Nut AN365-1032A 2

6. Rudder Cable (STD) R-RC-14 2

6. Rudder Cable (139) R-CAB-139 "2

7. Small Cotter Pin MS24665-134 8

8. 3/16" Bolt AN3-10A 2

9. Cable Keeper SP-CK 8
10. Pulley AN210-2A 2
11. 3/16" Thin Washer ANS60-10L 14
12. Small Pulley AN210-1A 4
13. 3/16" Bolt AN3-11A 2

5/10/94



ATIVIIV vI—5 SIS

ATdNHASSY ddvOodd 0014

€6/€2/L

T0-v¥200



002A-2
S-14 AIRAILE - FLOORBOARD
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 6
2. 3/16" Large Wood Washer AN970-3 6
3. Floorboard FB-FB(14) 1
4. 3/16" Nut Plate K-1000-3 6
5. 3/32" Aluminum Pop Rivet 40APR1/8 12

6/19/97



/*‘ 86/02/G0
A 4
:’/ N / X 7
/ &L/ .
/e
" @~
‘ " —s

ED /@\@

> s
o35
O
= @2 |
)_% // \\\
m \\\)
O W e
'__4 ‘ g % o
N 5 N\ V:{ ]~
,_a "b‘ » \\\\‘U‘ N\ =
a
= =

By,

>

=

—

&3

L-€00



003-2
S-14 AIRAILE - CONTROL STICK
# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 1
2. Control Stick Grip CS-G 1
3. Control Stick CS-Cs14 1
4. 3/4" Nyloc Nut CS-3/4LOCNUT 1
5. Bearing Washer CS-BW 4
6. Thrust Bearing CS-TB 2
7. Control Stick Pivot*= 0
8. 3/16" Thin Washer AN960-10L 11
9. 3/16" Shear Acorn Nut 22NKM02 1
10. Spacer Bushing, 1/4" x 3/8" * SB-1/4X3/8 1
11. 1/4" Plain Nut AN345-416 1
12. Male Rod End, 1/4" x 1/4" NM-4 1
13. 3/16" Bolt AN3-7A 1
14. 5/8" Push Pull Tube KPCS0026 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 1
16. 1/4" Thick Washer AN960-416 2
17. Elevator Stop Sleeve CS-ESS 1
18. 1/4" Shear Nut AN364-428A 1
19. 5/8" PPT End Fitting CS-5/8PPT-EF 1
20. 1/4" Bolt AN4-15A 1
21. 3/16" Bolt AN3-4A 1
22. 3/16" Shear Nut AN364-1032A 4
23. See TailGroup e 0
24. 3/16" Bolt AN3-10A 2
25. Control Stick Link Tube KPCS0027 1
26. Link Tube Attach Bracket KPCS0006 1
27. 3/16" Bolt AN3-6A 1

*Builder must fabricate from raw stock.
**Referenced, built into frame.

6/19/98



00/2¢/01L
€-€00

VERY
IMPORTANT
RIVET,
SEE TEXT

/P
MD1188
IMPORTANT

RIVET,
SEE TEXT

RREIIMES S—14 AIRAILE
AILERON PUSH PULL SYSTEM



S-14 AIRAILE - AILERON PUSH PULL SYSTEM

003-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer ANS960-416L 5
3. Male Rod End, 1/4" x 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 4
6. 3/16" Plastic Washer PW-3 2
7. 1/4" Plain Nut AN345-416 4
8. Aileron Push Pull Tube, 27 5/8" (STD) CS-27 5/8PPT 2
8. Aileron Push Pull Tube, 37 7/8" (139) CS-37 7/8PPT/SB6ES 2
9. Bearing Flange BR-FLNG 6
10. Bell Crank AlIL-2/1BC 2
11. Aileron Push Pull Tube, 87 7/8" (STD) CS-PPT-87 7/8 2
11. Aileron Push Pull Tube, 109" (139) CS-109PPT-139 2
12. Bell Crank Gusset, LH CS-BELGU-LH 1
12. Bell Crank Gusset, RH CS-BELGU-RH 1
13. 1/4" Bolt AN4-37A 1
14, Compression Tube Doubler CS-CTD 2
15. 1/4" Plastic Washer PW-4 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24
17. 3/16" Bolt AN3-7A 2
18. Spacer Bushing, 1/4" x 3/8" * SB-1/4X3/8 2
19. 3/16" Shear Acorn Nut 22NKMO02 2
20. 1/4" Thick Washer AN960-416 9
21. 1/4" Shear Acorn Nut 52NKTE-048 3
22. Push Pull Tube Guide KPCS0150 2
23. Bearing SR4APP 6
24. Control Stick Tee CS-TEE14 1
25. 1/4" Castle Nut AN310-4 1
26. Loc Ring RL 27 1/4 1
27. 1/4" Bolt AN4-13 1
28. Stand Off, 3/4" x 3/4" SO-3/4X3/4 1
29. Push Pull Tube End Fitting CS-3/4PTEF 8
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 34

*Fabricate from 1/4" X .035 aluminum tube.

11/16/00



€6/€/2

S-14 AIRAILE
~_AILERON CABLES

S0-£00



003-6
S-14 AIRAILE - AILERON CABLES
# DESCRIPTION PART NUMBER QUANTITY
1. Pulley AN210-2A 6
2. Turnbuckle (With Pins & Loc Rings) RL-335-AT 2
3. Aileron Cable AIL-CAB-14 1
4. 3/16" Bolt AN3-6A 6
5. 3/16" Bolt AN3-7A 4
6. 3/16" Bolt AN3-24A 1
7. 3/16" Bolt AN3-3A 4
8. Hummertang T12-HT6 8
9. Shackle RL-205-T 10
10. 3/16" Clevis Pin MS20392-2C17 4
11. Loc Ring RL 27 1/4 4
12. 3/16" Shear Nut AN364-1032A 17
13. Pulley Assembly PULLEY-ASSY 4
14. Pulley Assembly PULLEY-ASSY 4
15. Large Cotter Pin MS24665-285 4
16. Small Pulley Cable Keeper SP-CK 4

6/19/97



10/L0/S

—
=0
0
ZUQ
|
7 |
o 2 §
=
< :
% =



S-14 AIRAILE - TAIL BOOM

DESCRIPTION

PAGE 004-2

PART NUMBER QUANTITY

#
1. 3/16" Shear Nut

2. 3/16" Thin Washer

3. 3/16" Thick Washer

4. 3/16" Bolt

5. 3/32" Aluminum Pop Rivet
6. Tail Boom, 14 (STD) * **
6. Tail Boom (139) **

7 . Tail Boom Extension

8. Skid Block

9. 3/16" Bolt

10. Lexan Strips, 1" x 3" ***

11. 3/16" Bolt

12. 3/16" Nut Plate

13. 3/16" Bolt

14 . Hummertang

15. 3/16" Bolt

16. 3/16" Bolt

17. 3/16" Castle Nut

18. Loc Ring

19. Elevator Push Pull Tube Guide
20. 1/8" Stainless Steel Pop Rivet - Cherry Q

*Long boom in used on 31' span (139) wing.
**Builder required to trim and drill tail boom to fit
***Eabricate by cutting from plastic strip. See Super Structure.

AN364-1032A
AN960-10L
AN960-10
AN3-4A
40APR1/8
TB-TB14/STD116
KAFU0016
TB-EXT
TB-SB
AN3-20A
TB-LS-1X3
AN3-12A
K-1000-3
AN3-10A
T12-HT6
AN3-5
AN3-7A
AN310-3
RL 27 1/4
KPFU0329
CCPQ-44

o
A FRLPNNENMNNMNMNEAERARNWRRPRPERPERPOONO O

2/1/2006



z0/0¢/80

(RS

FIMS S-—

14 AIRAILE
SUPER STRUCTURE

TAIL BOOM
Pd

(B

A

MD408
REV. A

A\

EEN

£0—-¥00



S-14 AIRAILE - SUPER STRUCTURE

Note: Super structure is pre-assembled, except designated items.

PAGE 004-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-26A 4
2. 1/4" Thick Washer AN960-416 22
3. 1/4" Bolt AN4-27A 3
4 . Bracket W-BRKT 2
5. Keel Plate K-KP 6
6. Keel SS-KEEL 1
7. 5/16" Tensile Nut *** AN365-524A 2
8. 1/4" Shear Nut AN364-428A 19
9. 5/16" Thick Washer *** AN960-516 4
10. 2" AFT Strut SS-AFT-S2 1
11. 1/4" Tensile Nut AN365-428A 2
12. 3/16" SS Pop Rivet-Cherry Q (-4 Elect Start) **, *** CCPQ-64 4
13. Starter Pulley (-2 Elect Start) **, *** 109 2
14 . Plastic Strip, 3" x 18" x .020 *, *** K-PS 1
15. Tail Boom Bracket SS-TBB 1
16. 1/4" Bolt AN4-15A 4
17. 1/4" Bolt AN4-14A 2
18. Lower Tail Brace SS-LTB 2
19. Anti-Crush Bushing *** W-ANTI-CB-1 3/4 1
20. 5/16" Bolt *** ANS-34A 2
21. 3/16" Bolt AN3-15A 4
22. Forward Cabane SS-FWD-CAB 2
23. 3/16" Thin Washer AN960-10L 6
24. 1/4" Bolt AN4-17A 2
25. Triangle Plate AUF-13 4
26. Middle Cabane SS-MID-CAB 2
27. 3/16" Shear Nut AN364-1032A 3
28. 1/4" Thin Washer AN960-416L 22
29. 1/4" Bolt AN4-30A 3
30. AFT Cabane SS-AFT-CAB 2
31. 1/4" Bolt *** AN4-26A 1
32. 1/4" Thick Washer *** AN960-416 2
33. 1/4" Tensile Nut *** AN365-428A 1
34. 1/4" Bolt AN4-31A 1

PLEASE NOTE: (3) 1" X 3" strips are cut from this for the tail boom. See tail boom.
**Delete with electric starter option.
***Builder installed.

8/30/02



€6/01/G

MD233

RRAAINME S-—14 AIRAILE
FULL ENCLOSURE TUBE STRUCTURE

T0-¥¥%00



004A-2
S-14 AIRAILE - FULL ENCLOSURE TUBE STRUCTURE
# DESCRIPTION PART NUMBER QUANTITY
1. Windshield Top Former PP-WSTF-14 2
2. Window Former Top Former Gusset FE-WF-TF-GUS 2
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 30
4. Side Former Top Former Gusset FE-SF-TF-GUS 2
5. Windshield Side Tube FE-WSST-A 2
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
7. Splice, 7/8" X 1 1/2" PP-SPLICE-14 1
8. Window Former FE-WF-14 2
9. Door Former FE-DF-14 1
10. 3/16" Shear Nut AN364-1032A 2
11. 3/16" Thick Washer AN960-10 1
12. Bottom Former FE-BF-14 2
13. 3/16" Bolt AN3-24A 1
14. 1/8" Joggle Gusset FE-1/8TOG-GUS 2
15. Forward Keel Support SS-FKS 1
16. 3/16" Bolt AN3-4A 1
17. 5/8" Belly Pan Former FE-5/8BPF 1
18. Frame Gusset FE-DF-GUS 2

6/19/97



GLAZING

& FULL ENCLOSURE

£-¥%00



S-14 AIRAILE - GLAZING AND FULL ENCLOSURE

004A-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 435
2. AFT Closure FE-AC 1
3. Upper Rear Panel FE-URP 2
4. Rubber Edging X1011 18in
5. #4 Belly Pan FE-BPAN4 1
6. 1/4" Seamstick Tape 1/4-SEAMSTICK TAPE 1rls
7. #3 Belly Pan KPFU0007 1
8. Nose Cone Top FE-NCTOP 1
9. #2 Belly Pan Top Channel PP-#2TOPC 2

10. Belly Pan Cuff FE-CUFF 2

11. #2 Belly Pan, LH KPFU0006-L 1

12. #1 Belly Pan Top Channel PP-#1TOPC 2

13. 1/8" Small Brass Washer AN960-B4 34

14. Nose Cone Matting Strip PP-NCMS 2

15. #1 Belly Pan KPFUO0005 1

16. Nose Cone Bottom PP-NCBOT 1

17. Windshield (Clear)(-1 Tinted) FE-WSHLD (CLEAR) 1

18. Windshield (Tinted)(-1 Clear) FE-WSHLD (TINT) 1

19. Window Lexan FE-WLEXAN 1

20. 8" Z Strip PP-8Z 4

21. 5" Z Strip PP-5Z 2

22. Upper Panel Stabilizer Tube FE-UPST 2

23. Upper Panel Soundproofing, LH FE-UPSP-LH 1

24. Upper Panel Soundproofing, RH FE-UPSP-RH 1

25. Belly Pan Cover KPFU0009 1

26. #8 Stainless Steel Pan Head Screw 8X1/2 PHS 2

27. Pitot Mount Block IP-PMB 1

28. #30 Copper Clecos #30CLECOS 12

29. Cleco Pliers CLECO PLIERS 1

30. #2 Belly Pan, RH KPFUQ006-R 1

6/12/97



26/1/%

>3 7 (Deleted for 582 Installation.
e See radiator.)

S—14 AIRAILE CENTER COVER

S0-vY¥00



S$-14 AIRAILE - CENTER COVER

——

004A-6

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 44
2. AFT Center Cover CC-CC-AFT 1
3. Forward Center Cover CC-CC-FWD 1
4. Rubber Edging X1011 96 in
5. AFT Angle, RH CC-AA-RH 1
6. Center Rib CC-CR 1
7. AFT Angle, LH CC-AA-LH 1
8. Forward Angle, RH CC-FA-RH 1
9. Forward Angle, LH CC-FA-LH 1

10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 16

11. 1/8" Small Brass Washer AN960-B4 7

6/19/97



66/11/01

DOOR AFT
EDGE

MD234

HINGED EDGE

DOOR BOTTOM

RRAFNIISS S5S—14 AIRAILRK
DOOR ASSEMBLY

L-8¥00



S-14 AIRAILE - DOOR

004B-2

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 22

2. Piano Hinge D-HINGE-18 18 in

3. Door Frame Hinge Tube D-HT 1

4. Lexan D-LEX-C 1

5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 50

6. Forward Corner Gusset D-FS 1

7. Air Vent AIR-VENT 2

8. Button Head Screw KSHWO0024 2

9. Door Handle KPDRO0026 2
10. Flange Nut KSHWO0025 2
11. Aluminum Bushing, 3/8" x .058 x 2" * TD-ANTI-CB 1
12. Door Handle Gusset D-DHG 2
13. Door Rub Block D-RB 1
14. Aluminum Bushing, 1/2" x .058 x 5/8" SB-1/2X5/8 1
15. Door Upper Frame Tube D-UFT 1
16. Gusset D-CG 2
17. Foam Strip, 3/16" x 3/8" x &' D-FS-3/16 8 ft
18. Door Up Catch Knob D-UCK 1
19. 1/8" Stainless Steel Wire Hinge Pin D-HP 18 in
20. Door Lower Frame Tube D-LFT 1
21. Door Bumper 9K13-DRBUMP 3
22. Side Former Top Former Gusset FE-SF-TF-GUS 2
23. Door Up Catch S-14-DUC 1
24. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4

*Builder must fabricate from raw stock.

10/11/99



00/L1/S0

7.

_‘ " \@\ //lﬂ
\..v M/_r\\ /\m
//\lw
DRILL OUT
TO 1/4"
\» N
AN 20
13
< R
/// 12
N 10
18 12 ¢\|\|u
J /J
11— & - 5
) e
LONG SIDE 19—~ - ®. 5
IS BASE v
10 ﬁ
15 NG
& I > o MD3724
— 15 /////
e NS
/| J\lm@ <0
S >
~ ~
7 ~ /// /
10 mwl\x/@ T X

MREMSS S- 14 AIRAILE —oe >
VERTICAL STABILIZER ASSEMBLY =

10-G00



S-14 AIRAILE - VERTICAL STABILIZER ASSEMBLY

005-2

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Stabilizer Skin KPCV0030 1
2. 1/8" Lacing Rope TG-ROPE 11ft
3. 3/16" Bolt AN3-13A 2
4. 1"End Cap 1 CAP 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 6
6. Stainless Steel Hinge W-HB 1
7. 1/4" Bolt AN4-15A 1
8. 1" Compression Tube Fitting TC-1 1
9. 3/16" Insert Nut I-NUT 1
10. 3/16" Thin Washer AN960-10L 8
11. 3/16" Shear Nut AN364-1032A 9
12. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 26
13. AFT Gusset, Vertical Stabilizer KPVS0045 2
14. FWD Gusset, Vertical Stabilizer KPVS0046 2
15. Horizontal Stabilizer Attach Bracket S2-SAB 4
16. Vertical Stabilizer Spreader Tube KPVS0047 1
17. Upper Brace * KAAC0018-1 0
18. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
19. 3/16" Bolt AN3-14A 4
20. Vertical Stabilizer Spar KPVS0049 1
21. Vertical Stabilizer Leading Edge KPVS0050 1
22. Horizontal Stabilizer Boorn Strap TG-HSBS 2
23. Lacing Wires, 36" x 1/8" TG-LW 2
24. Upper Rib KPVS0009(14) 1
25 Lower Rib KPVS0010(14) 1
26. Lower Brace * KAAC0018-1 0
27. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
28. Vertical Brace * KAAC0018-1 0
29. 3/16" Bolt AN3-16A 3
30. 3/16" Thick Washer AN960-10 9
31. Aluminum Bushing, 1/4" x .028 x 1 3/16" * KAAC0018-2 0
32. 3/32" Aluminum Pop Rivet 40APR1/4 2
33. Aluminum Doubler, 7/8" x .058 x 5" * KAAC0018-3 0

*Builder must fabricate from raw stock.

5/31/00



XTANASSY  MAZITIEVLS TVINOZINoy o

JTVHIV P1-5 SWUER

9¢/¢ AN




S-14 AIRAILE - HORIZONTAL STABILIZER ASSEMBLY

005A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A

2. 3/16" Thick Washer AN960-10 1
3. Top AFT Cable TG-TAC(14)

4. 1/4" Bolt AN4-15A

5. Stainless Steel Hinge W-HB

6. 3/32" Aluminum Pop Rivet 40APR1/8 1
7. Horizontal Stabilizer Spar KPHS0034

8. 1" Compression Tube Fitting TC-1

9. 3/16" Insert Nut I-NUT

10. 3/16" Bolt AN3-13A

11. 3/16" Shear Nut AN364-1032A

12. Horizontal Stabilizer Spreader Tube TG-HSST-15

13. Inboard Rib, LH

13. Inboard Rib, RH

14. Diagonal Brace *

15. Quter Brace *

16. Quter Rib, LH

16. Quter Rib, RH

17. Horizontal Stabilizer Leading Edge
18. 3/16" Aluminum Pop Rivet - Cherry Q
19. 1/4" Thick Washer

20. 1/8" Lacing Rope

21. Lacing Wires, 36" x 1/8"

22. Horizontal Stabilizer Skin, RH

23. Horizontal Stabilizer Skin, LH

24. Top Forward Cable

25. Lower AFT Cable

26. Lower Forward Cable

27. 1"End Cap

28. 3/16" Bolt

29. 3/16" Tensile Nut

30. 3/32" Aluminum Pop Rivet

31. Aluminum Doubler, 7/8" x .058 x 5" *

*Builder must fabricate from raw stock.

KPHS0005-L(14)
KPHS0005-R(14)
KAAC0018-1
KAAC0018-1
KPHS0006-L(14)
KPHS0006-R(14)
TG-HSLE-15
AAPQ-62
AN960-416
TG-ROPE
TGLW
TG-HSSKIN-R-15
TG-HSSKIN-L-15
KAHS0023
KAHS0021
KAHS0022

1 CAP

AN3-4A
AN365-1032A
40APR1/4
KAAC0018-3

OMNONMOMMNMNNN-_22ARAMNON 2 OO _2AaNNITOONORAMINNN®
=

5/31/00



v661/11/50

ANTdNASSY dOLVAATA
A1IVAIV 71—5 Sl d

COLLAN
ac
OQ—/\\ /—GL
47—/)<
| ¢—= ~0c¢
| ¢—
¥—" *—g|

|
/1
¥/l OL LNO T1¥a

€-va00



S-14 AIRAILE - ELEVATOR

005A-4

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Skin, LH TG-ES-L. 1
2. Elevator Skin, RH TG-ES-R 1
3. 3/16" Bolt AN3-14A 4
4. 3/16" Thick Washer AN960-10 11
5. Elevator Trailing Edge TG-ETE 2
6. 3/32" Aluminum Pop Rivet 40APR1/8 12
7. 3/16" Nut Plate K-1000-3 4
8. Insert Nut I-NUT 4
9. Loc Ring RL 27 5/16 2
10. 1/4" Castle Nut AN310-4 2
11. 1" Compression Tube Fitting TC-1 4
12. Male Rod End, 1/4" X 1/4" NM-4 2
13. 1/4" Plain Nut AN345-416 2
14. 1/4" Plastic Washer PW-4 2
15. 1/4" Bolt AN4-7 2
16. Elevator Yoke TG-EY 1
17. Small Cotter Pin MS24665-134 4
18. 3/16" Castle Nut AN310-3 4
19. 1/4" Bolt AN4-15A 4
20. Loctite Blue LOC-TITE 0
21. Stainless Steel Hinge W-HB 4
22. Elevator Spar TG-ESPAR 2
23. 3/16" Bolt AN3-15A 1
24. 3/16" Shear Nut AN364-1032A 2
25. 1 1/4" Push Pull Tube (STD) TG-1 1/4PPT-125 3/4 1
25. 1 1/4" Push Pull Tube (139) KPCS0052 1
26. Foam Rubber Insulator TG-FRI 1
27. Elevator Horn TG-EH-A 2
28. 3/16" Bolt AN3-13A 2
29. Elevator 1/2" Internal Brace, 13" ** TG-{B-E 2
30. 3/16" Bolt AN3-15 4
31. 1"EndCap 1 CAP 2
32. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4

**Builder fabricates from raw stock.

6/19/97



£6/0€/1

ANTANASSY d4ddnNd
ATIVEIY vI—-s SUWLsied

99¢dN
F/1 0L 1NO 1UNQ

8l

¥/ 0L 1IN0 171183

T0-8500



S-14 AIRAILE - RUDDER SYSTEM

005B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1"End Cap 1 CAP 1
2. 3/16" Bolt AN3-13A 1
3. 1" Compression Tube Fitting TC-1 1
4. Insert Nut I-NUT 1
5. 3/16" Bolt AN3-15A 3
6. 3/32" Aluminum Pop Rivet 40APR1/8 3
7. Rudder Trailing Edge TG-RTE 1
8. Rudder Skin TG-RSKIN-14 1
9. 1/4" Bolt AN4-15A 1

10. 3/16" Thick Washer AN960-10 16

11. 3/16" Shear Nut AN364-1032A 4

12. 3/16" Castle Nut AN310-3 2

13. Small Cotter Pin MS24665-134 2

14. Rudder 1/2" Internal Brace, 15" ** TG-IB-R 2

15. Rudder Spar TG-RS 1

16. 1/4" Nut Plate MS21047-04 1

17. Rudder Horn, LH TG-RHL 1

17. Rudder Horn, RH TG-RHR 1

18. 1/4" Bolt AN4-13A 1

19. Stainless Steel Hinge W-HB 2

20. 3/16" Bolt AN3-15 2

21. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4

**Builder fabricates from raw stock.

6/19/97



ve/€2/¢

S~ 7
@

,, KEEL TUBE
L a
H 14

RRFIMNS S—14 AIRAILE
FOCALIZED ENGINE MOUNT

THESE NUTS AND WASHERS ARE

SEE WING FOR DETAILS
ON THIS BRACKET.

MD443

T-900

LOCATED INSIDE THE KEEL TUBE.



S-14 AIRAILE ENGINE MOUNT FOR THE 503/582

006-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-25A 4
2. 1/4" Large Diameter Washer AN970-4 4
3. Bamy Mount 22001 4
4. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 4
5. Engine Upper Mount Plate KPPWO0063 2
6. Focalized Mount Angle, RH EG-FMT-RH 1
7. 5/16" Thin Washer ANS60-516L 6
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt ANS5-31A 2

10. Focalized Mount Angle, LH EG-FMT-LH 1

11. 1/4" Bolt AN4-12A 4

12. Engine Lower Mount Plate KPPWO0064 2

13. 1/4" Thick Washer AN960-416 12

14. 1/4" Tensile Nut AN365-428A 8

15. Aluminum Washer EG-AW 16

16, 5/16" Bolt AN5-10A 2

17. 5/16" Tensile Nut AN365-524A 2

7/25/96



S-14 AIRAILE - ENGINE MOUNT FOR THE 447

006-2A

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-25A 4
2. 1/4" Large Diameter Washer AN970-4 4
3. Barry Mount 22001 4
4. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 4
5. Engine Upper Mount Plate KPPWO0063 2
6. Focalized Mount Angle, RH KPPWO0040-RH 1
7. 5/16" Thin Washer ANI60-516L 6
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt ANS-31A 2
10. Focalized Mount Angle, LLH KPPWO0040-LH 1
11. 1/4" Bolt AN4-12A 4
12. Engine Lower Mount Plate KPPWO0064 2
13. 1/4" Thick Washer AN960-416 12
14. 1/4" Tensile Nut AN365-428A 8
15. 1/8" Aluminum Washer EG-AW 16
16. 5/16" Bolt ANS5-10A 2
17. 5/16" Tensile Nut AN365-524A 2

6/19/97



U=l I

dvdl JHNLSION IN3AFed

Ol d3IN3D NI JT0H J2uvT SvH
AI¥1d d0¥d JdNS 3IHVIN 310N

MATIANIN/dOUd /ANIONH €0G/ Ly
TTIVIIV $T1—S

60Z 1N

v6/L/9

T-¥900



S-14 AIRAILE - ENGINE (ROTAX 447, 503)

006A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Thick Washer AN960-416 6
2. Muffler, 447/503 KSEX0006 1
3. Muffler Springs, 503 EG-MUFF-SPRINGS 6
4. 7/16" Thick Washer AN960-716 12
5. Exhaust Manifold, 503 KSEX0008 1
5. Exhaust Manifold, 447 KSEX0014 1
6. Propeller EG-PROP 1
7. Rotax 447 Engine EG-EG-447 1
7. Rotax 503 Engine EG-EG-503 1
8. Engine Loc Washer* e 0
9 Nut* 0
10. Throttle Cable, 10", 447 & 5035C EG-T-CAB 1
10. Throttle Cable, 10', 503DC EG-T-CAB 2
11. PropPlate e 0
12. 1/4" Bolt (STD){-6 9" Spinner) AN4-32A 6
13. Air Filter, K & N, 447 & 503SC EG-AF 1
13. Air Filter, K& N, 503DC EG-AF 2
14, Carb Clamp=* e 0
15. Carb Clamp * —-- 0
16. CatbBoot*  emee 0
17. Cable Housing, 9', 447 & 503SC EG-T-CAB-H 1
17. Cable Housing, 9', 503DC EG-T-CAB-H 2
18. Bing Carburetor* 0
19. Air Fiter Clamp*=* e 0
20. Muffler Elbow KAEX0008 1
21. 1/4" Tensile Nut AN365-428A 6
22. Cable Ferrule Cap, 447 & 503SC ENDCAP-12000 1
22 Cable Ferrule Cap, 503DC ENDCAP-12000 2
23. 10MM Shoulder Screw* e 0
24. 10MM Loc Washer* e 0
25. Exhaust Gasket* o 0

*Supplied with Engine.
**Supplied with Filter.

5/ 9/00



¢6—91-2T

06

INOOW dAdTdANN
ATIVHIV v1-S SIS

6ZEdN

51104

HLIM
ONI'TO0D £0G dHL 40 401
JHL NO s110d ¢ 35S3HL
OL SINNOW ¥3 144NN FHL

SINO HIONOT _
ONILSIX3 30V 1dIE ONITMOD

TO~4900



$-14 AIRAILE - 503 MUFFLER MOLINT

0068B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 2
2. 1/8" Aluminum Washer EG-AW 4
3. Barry Mount 22001 2
4. M8 X 30 MM Boit M8X30 BOLT 3
5. FWD Mount Plate EG-FMP 1
6. AFT Mount Plate EG-AMP 1
7. 5/16" Thick Washer ANS60-516 6
8. 5/16" Loc Washer AN935-516 3
9. 1/4" Shear Nut AN364-428A 2

10. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 2

6/19/97



v6/L/9

MD1207

2 7
.-.An.u,.u ;
\ NOTE: MAKE SURE PROP PLATE B T
HAS LARGE HOLE IN CENTER TO . 8
PREVENT MOISTURE TRAP. _ e

FRETSS S 12 /14 AIRAILE
582 ENGINE /PROP /MUFFLER

T-0900



S-14 AIRAILE - 582 ENGINE

0o6C-2

# DESCRIPTION PART NUMBER QUANTITY
1. Muffler KAEX0006 1
2. Muffler Springs, 582 * KSEX0002 6
3. Muffler Elbow, 582 KAEX0005 1
4. 10MM Loc Washer* e 0
5. 10MM Shoulder Screw*  ameee 0
6. Exhaust Manifold, 582 KSEX0007 1
7. Exhaust Gasket* e 0
8. Prop Plate * — 0
9. 1/4" Bolt (STD)(-6 9" Spinner) AN4-32A 6
10. 1/4" Thick Washer AN960-416 6
11. Propeller EG-PROP 1
12. Rotax 582 Engine EG-EG-582 1
13. Engine Loc Washer* e 0
14. 7/16" Thick Washer AN960-716 12
16. Engine Stud Nut * - 0
16. Carb Clamp * - 0
17. Bing Carburetor> e 0
18. Air Filter, K& N EG-AF 2
19. Air Fitter Claspp*> e 0
20. Throttle Cable Housing, 9' EG-T-CAB-H 3
21. Throttle Cable, 10’ EG-T-CAB 3
22. Adjustable Cable Ferrule 2373 1
23. Wire Swivel/Screw Stop 2361 1
24, 6MM Nipple* e 0
25. 1/8" Black Fuel Coolant Pressure Line *™* KSFS0001 0 ft
26. 1/4" Tensile Nut AN365-428A 6
3

27. Cable Ferrule Cap

*Supplied with Engine
**Supplied with Filter.
**Referenced.

ENDCAP-12000

6/19/01



ATHWNASSY dWNd TdNd 28G5,/ 205

ATIVALY +1/21-S «SUULEIS

GOBLANW

33 40 30IS WOLL08
40 3N H3ILNID

G6/81/16

T-as00



S-14 AIRAILE - 503/582 FUEL PUMP ASSEMBLY

006D-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Rivet Nut MS27130-A25K 2

2. Spacer Bushing, 3/8" X .058 X 1"* SB-3/8X1 2

3. Fuel Pump *** EG-FUEL-PUMP 0

4. 3/16" Thick Washer AN960-10 2

5. 3/16" Bolt AN3-15A 2

6. Fuel Line "Y" Connector, 503 Single Carb Only ** 8345 1

7. Line Clamp, 3/8", 503 Single Carb Only ** FS-LCL 3/8 3

*Builder fabricates.
**Used on the 503 Single Carb to connect outputs on the pump.
***Comes with Engine

6/19/97



ATANASSY LNNOW ANV 00/01/0}
ANVL NOILOULNI 'IIO ¢86G
A TIVHIV 71-5 SUULER Y

LBICAN

1-3900



S-14 AIRAILE - 582 OIL INJECTION TANK & MOUNT

006E-2

# DESCRIPTION PART NUMBER QUANTITY

1. Qil Tank KPPWO0021 1

2. Fuel Cap KSFS0007 1

3. Tank Withdrawal Fitting KPFS0017 1

4. loctite Blue LOC-TITE 0

5. O-Ring KSFS0009 1

6. 1/4" Shear Nut AN364-428C 1

7. 3/16" Truss Head Bolt AN526-C1032R12 2

8. 3/16" Shear Nut AN364-1032A 2

9. Oil Injection Tank Clamp KAPWO0013 2
10. 7/16" Black Fuel Line KSFS0005 16in
11. Qil Tank Mount OI-OTMT 1
12. Rubber Hose OI-RH3/4 4
13. Rubber Hose OI-RH7/16 4
14. 3/16" Large Washer * AN970-3 4
15. 8MM x 35MM Bolt MB8X35 4
16. 5/16" Black Fuel Line KSFS0003 24 in
17. Small Hose Clamp 5-6202 4
18. Zip Ties ZIP TIES 5
19. Oil Filter 414-5365 1
20. Bead Chain - Retainer Sleeve KSHWO0014 1
21. #3 Bead Chain KSHWO0012 7 in
22. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 1
23. Bead Chain - End Coupling KSHWO0013 1
24. Plastic Retainer KPFS0012 1
25. 1/8" Small Brass Washer AN960-B4 1
26. Rubber Washer KSFS0010 1
27. 1/2" Thick Washer AN960-816 1
28. Plastic Baffle *** KSFS0012 0
29. Nut-Flared Tube Bulkhead AN924-5D 1
30. Thread Sealant ** KSAC0014 0
31. 90 Withdrawal Fitting 3-83125 1
32. Vent Tube KPFS0020 1
33. Conduit Adjuster Assembly KSFS0014 1
34. 1/4" Plain Nut AN345-416 1
35. Rubber Gasket *** KSFS0013 0
36. 1/4" Large Washer ANS70-4 1

*Will need to be drilled out to accept an 8mm bolt (5/16 bit drill is acceptable).
**Builder Supplied.
***Supplied with Fuel Cap.

7/29/99



10/€2/¥

RARINNIET S—14 AIRAILE
582 MUFFLER MOUNT

MD1038



S-14 AIRAILE - 582 MUFFLER MOUNT

006F-2

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM X 20 Bolt M8X20 BOLT 4
2. Loctite Blue LOC-TITE 0
3. 5/16" Loc Washer AN935-516 4
4. 582 Muffler Mount Plate EG-582MP 2
5. 8MM X 25 Stand Off MB8X25 SO 4
6. Barry Mount 22001 2
7. 1/8" Aluminum Washer EG-AW 4
8. 1/4" Bolt AN4.22A 2
9. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 2

10. 1/4" Shear Nut AN364-428A 2

11. 3/16" Thin Washer AN960-10L 4

12. 3/16" Shear Nut AN364-1032A 2

13. 3/16" Bolt AN3-6A 2

14. Filler Tee & Overflow Bottle Bracket EG-FTOB 1

6/19/97



€0/60/.0

7—

REFER TO MUFFLER
MOUNT FOR HARDWARE

WATER _ucz__u\\

REFERENCED

RREIMES S—14 AIRAILE
082 COOLING SYSTEM

1-9900



S-14 AIRAILE - 582 COOLING SYSTEM

PAGE 006G-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-7A 4
2. 1/4" Thin Washer AN960-416L 4
3. Radiator, Cowling Side EGCS-RCS 2
4, Radiator, Cowling Top EGCS-RCT 1
5. Safety Wire SAFETY WIRE 1
6. 5/16" Overflow Hose EGCS-OFH 1ft
7. 1" Radiator Hose RADIATOR HOSE 4 ft
8. Filler "T" Mount EGCS-FNMSTRAP 1
9. 3/16" Bolt AN3-14A 2
10. Hose Clamp, 1 1/2" 5-5216 8
11. 3/16" Shear Nut AN364-1032A 6
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 30
13. Mount Block EGCS-FNMPVC 1
14 . Reducer Coupler EGCS-RC 2
15. Radiator Forward Mount EGCS-RFM 1
16. Hose Clamp, 1 3/4" 5-5220 4
17. 1 1/4" Radiator Hose EGCS-RHOSE 4
18. Coolant Recovery Bottle EGCS-CRB 1
19. Coolant Recovery Clamp FS-HS 2
20. 3/16" Bolt AN3-4A 3
21. 1/4" Plastic Washer PW-4 20
22. Radiator EGCS-RAD 1
23. Radiator AFT Mount EGCS-RAM 1
24 . Center Cover Plastic Fitting CC-PF 1
25. 90 Copper Fitting EGCS-90CF1 1
26 . Radiator Mount Angle EGCS-RMA 2
27 . Radiator Air Dam EGCS-DAM 1
28. Hose Spring EGCS-HS 3
29. 3/16" Thick Washer AN960-10 8
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
31. 16 Ib. Pressure Cap *** EGCS-CAP16 1
32. Filler Cap Tee with Nipple EGCS-FCT-N 1
33. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-46 1
34. 3/16" Bolt AN3-25A 1
35. Loctite Blue LOC-TITE 0
36. 1/8" Black Fuel Coolant Pressure Line KSFS0001 2 ft
37 . Cylinder Head Vent * EG-CYLINDER-HEAD 0
38. Coolant Temperature Probe **** KSPW0016-1 0
39. Foam Seal, 3/8 x 1/2" 3/8-FS 58 in
40. Water Temperature Gauge, Electrical KSPWO0016 1
41 . Aluminum Bushing, 3/8" x .058 x 1 5/8" ** KAACO0018-4 0
42 . 3/16" Thin Washer AN960-10L 2
43 . Water Outlet Socket 922-025 1

*Supplied with Engine.
**Builder must fabricate from raw stock.
***Referenced.

7/4/2003



¥6/5¢/5

LEVER WELDED
10 CAGE

NOTE:  SCREWS SELF

TAP INTO BOTTOM
HALF OF BLOCK.

18
20

E/‘. RAFIIET S—14 AIRAILE

@ THROTTLE ASSEMBLY

MD1205 5

T-HO00



S-14 AIRAILE - THROTTLE 503/582

006H-2

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Knob T-KNOB-9/10 1
2. 1/8" Roll Pin, 1" 20032446 1
3. 3/16" Bolt AN3-5 1
4. Throttle Retension Block T-RB 1
5. Machine Screw MS35206-218 2
6. Loctite Blue LOC-TITE 1
7. Small Cotter Pin MS24665-134 1
8. Wire Stop/Screw 2360 3
9. 3/16" Castle Nut AN310-3 1
10. 3/16" Thick Washer ANS960-10 4
11. Set Screw T-SC 2
12. 3/16" Bolt AN3-14A 1
13. Friction Rod T-FR 1
14. Throttle Stop T-STOP 2
15. Friction Block T-FB 1
16. 3/16" Thin Washer AN960-10L 1
17. Cable Ferrule Cap ENDCAP-12000 3
18. Throttle Cable Housing EG-T-CAB-H 0
19. 3/16" Shear Nut AN364-1032A 1
20. Throttle Cable EG-T-CAB 0

8/10/98



NOILLV TIVLSNI MNV.L 'TdNA

A IIVHIV V1—-S SULULER )

9c

Z9¢Can

(STv13a ¥O4 IX3L
33S) IVL3AQ 13INOVE
N, ONIM BEL TYNOILO

¥0/vZ/21

L —I1800



S-14 AIRAILE - FUEL TANK INSTALLATION

PAGE 006l1-2

# DESCRIPTION PART NUMBER __QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 6
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Outer Tank Support - 116 Wing KPFS0045 1
3. Outer Tank Support - 139 Wing KPFS0044 1
4. Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPACO0055 1
6. Tank Withdrawal Fitting KPFS0017 3
7. Attach Bracket 52-SAB 1
8. Inner Compression Tube * W-10-151 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer AN960-10 7
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 5
12. 90 Withdrawal Fitting 8342 2
13. Straight Withdrawal Fitting 8330 1
14. 3/16" Bolt AN3-15A 1
15. 3/16" Bolt AN3-14A 1
16. 3/32" Aluminum Pop Rivet 40APR1/8 4
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Boit * AN3-15A 0
19. Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
21. 1/8" Stainiess Steel Pop Rivet - Cherry Q CCPQ-42 2
22. Bead Chain - Retainer Sleeve KSHWO0014 1
23. #3 Bead Chain KSHWO0012 7 in
24, Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer KPFS0012 1
26. 1/8" Small Brass Washer AN960-B4 1
27. O-Ring KSFS0009 3
28. Rubber Washer KSFS0010 3
29. 1/2" Thick Washer AN960-816 2
30. Nut-Flared Tube Bulkhead AN924-5D 3
31. Vent Tube KPFS0020 1
32. Plastic Baffle *** KSFS0012 0
33. Rubber Gasket *** KSFS0013 0
34. Conduit Adjuster Assembly KSFS0014 1
35. Loctite Blue LOC-TITE 0
36. Thread Sealant ** KSAC0014 0
37. 1/4" Plain Nut AN345-416 1
38. 1/4" Large Washer AN970-4 1
39. 1/4" Shear Nut AN364-428C 1
40. 3/16" Nut Plate K-1000-3 1
41. 3/16" Single Ear Nut Plate MS21051-L3 1

*Referenced from wing frame assembly.

**Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

***Supplied with Fuel Cap. 12/24/2004



9¢

NOILVTIVLSNI MNV.L
1404 "IvAd "IVNOILJO

ATIVAIV V1 -5 SUULSR

COCCaAn

(S1w13a 04 1X3L
33S) V13Ia 13IHOVHE
WM. ONIM BT TYNOILLO

¥0/%e/Z 1|

¢£—1800



$-14 AIRAILE - OPTIONAL DUAL FUEL TANK INSTALLATION

PAGE 0061-4

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPF30007 6
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
3. Outer Tank Support - 116 Wing KPFS0045 1
3. Outer Tank Support - 139 Wing KPFS0044 1
4. Fuel Tank, LH KPFS0005-L 1
5. U Bracket KPACO0055 1
6. Tank Withdrawal Fitting KPFS0017 3
7. Attach Bracket 52-SAB 1
8. Inner Compression Tube * W-10-151 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer : AN960-10 7
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 15
12. 90 Withdrawal Fitting 8342 2
13. Straight Withdrawal Fitting 8330 1
14. 3/16" Bolt AN3-15A 1
15. 3/16" Boit AN3-14A 1
16. 3/32" Aluminum Pop Rivet 40APR1/8 4
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Bolt * AN3-15A 0
19. Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
22 . Bead Chain - Retainer Sleeve KSHWQ0014 1
23. #3 Bead Chain KSHW0012 7 in
24 . Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer 'KPFS0012 1
26. 1/8" Small Brass Washer ANS60-B4 1
27. O-Ring KSFS0009 3
28. Rubber Washer KSFS0010 3
29. 1/2" Thick Washer ANS60-816 3
30. Nut-Flared Tube Bulkhead AN924-5D 3
31. Vent Tube KPFS0020 1
32. Plastic Baffle *** KSFS0012 0
33. Rubber Gasket *** KSFS0013 0
34. Conduit Adjuster Assembly KSFS0014 1
35. Loctite Blue LOC-TITE 0
36. Thread Sealant ** KSAC0014 0
37. 1/4" Plain Nut AN345-416 1
38. 1/4" Large Washer AN970-4 1
39. 1/4" Shear Nut AN364-428C 1
40. 3/16" Nut Plate K-1000-3 1
41, 3/16" Single Ear Nut Plate MS21051-L3 1

“Referenced from wing frame assembly.

**Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

**Supplied with Fuel Cap. NOTE: Qtys shown are in addition to single wing tank setup.

12/24/2004



¥0/ve/el

ROUTE NEAR
TRAILING EDGE

3
e

\ 2
s

RARINIET S—14
WING TANK FUEL

MOUNT TO
INSTRUMENT PANEL

AIRAILE
SYSTEM

FUEL SIGHT
GAUGE DETAIL

R BLOCK MOUNTS
OUTSIDE MIDDLE CABANE

$—1800



$-14 AIRAILE - WING TANK FUEL SYSTEM

NRNMNNMNNODNNNNOMNNNA A A aaaaaaaa
OCONNNOOODOODEWN_L2OCOONODAWN-

—
O WO ~NDObEWN-

PAGE 0061-6

# DESCRIPTION PART NUMBER QUANTITY
Line Clamp, 3/8" FS-LCL 3/8 12
1/4" Biue Fuel Line FS-FL 25 ft
Coil Wrap 1/2 SPIRAL LOOM 1ft
1/4" x 1/4" 90 Fitting 7-11044 2
Primer Fuel Line T * PRIME-LINE-T 0
Fuel Filter FS-FIL 1
Straight Withdrawal Fitting 8330 3
Fuel Shut Off Valve FS-S-OFF 1
Zip Ties ZIP TIES 10
Safety Wire SAFETY WIRE 0

. Fuel Mixer Block FS-FMB 1

. Sump Drain Valve 8336 1

. Fuel Pump ** EG-EG-503-3 0

. Line Clamp, 5/16" |.D. FS-LCL 5/161D 18

. 8 x 32 Bolt AN526-832R16 1

. 8x32 Nut AN364-832A 1

. Primer Bulb FS-PB 1

. 1" Cushioned Tube Clamp MS21919-DG16 1

. Loctite Blue LOC-TITE 0

. 90 Withdrawal Fitting 8342 2

. Primer Pump * PRIME-PUMP 0

. 1/8" Primer Line PRIMER LINE 6 ft

. 5/16" Overflow Hose EGCS-OFH 1 ft

. Shrink Wrap KSAC0006 5 in

. 3/8" Loop Clamp KSHWG0015 1

. #6 Small Pan Head Screw 6RX1/2 PHS 1

. Primer Kit SINGLE PRIMER(12/14) 1

. Primer Pump Kit DUAL PRIMER 1

. 114" Clear Fuel Line KSFS0008 2 ft
1/4" Tee 8338 1

. Long Black Nylon Ties LG-N-TIE 1

w
o

*Supplied with Primer Kit.
**Supplied with Engine.

12/30/2004



"Y" MUST BE AT LEAST
24" BELOW WING

Yo/ vz /7L

ROUTE NEAR
TRAILING EDGE
(BOTH SIDES)

FUEL SIGHT
"Y" MUST BE AT LEAST GAUGE DETAIL

12" BELOW WING

MOUNT TO /A ¥ L
31 INSTRUMENT PANEL / 187 | MD2365

11,4 /&\._ 8
ﬂJi/ - 15T g7 VP
\\\\\\\ . T

RRARINIEST S-14 AIRAILE g v
DUAL WING TANK SYSTEM "OUTSIDE | OWER CABANE

£—1900



PAGE 0061-8

S$-14 AIRAILE - OPTIONAL DUAL WING TANK FUEL SYSTEM

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 5
2. 1/4" Blue Fuel Line FS-FL 20 ft
3. Coil Wrap 1/2 SPIRAL LOOM 1ft
4. Fuel Line "Y" Connector 8345 2
5. Primer Fuel Line T * PRIME-LINE-T 0
6. Fuel Filter FS-FIL 0
7. Straight Withdrawal Fitting 8330 0
8. Fuel Shut Off Valve FS-S-OFF 0
9. ZipTies ZIP TIES 10
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block FS-FMB 0
12. Sump Drain Valve 8336 0
13. Fuel Pump ** EG-EG-503-3 0
14 . Line Clamp, 5/16" |.D. FS-LCL 5/16I1D 10
15. 8 x 32 Bolt AN526-832R 16 0
16. 8 x 32 Nut AN364-832A 0
17. Primer Bulb FS-PB 0
18. 90 Withdrawal Fitting 8342 0
19. Loctite Biue LOC-TITE 0
20. 1" Cushioned Tube Clamp ‘MS21919-DG16 0
21. Primer Pump * PRIME-PUMFP 0
22. 1/8" Primer Line PRIMER LINE 0
23. 5/16" Overflow Hose EGCS-OFH 0
24 . Shrink Wrap KSAC0006 0
25. 1/4" x 1/4" 90 Fitting 7-11044 2
26. 3/8" Loop Clamp KSHWO0015 1
27. #6 Small Pan Head Screw 6RX1/2 PHS 1
28. Primer Kit SINGLE PRIMER(12/14) 0
28. Primer Pump Kit DUAL PRIMER 0
29. 1/4" Clear Fuel Line KSFS0008 2 ft
30. 1/4" Tee 8338 1
31. Long Black Nylon Ties LG-N-TIE 1

*Supplied with Primer Kit.
**Supplied with Engine.

NOTE: Quantities shown are in addition to smgle wing tank setup

12/24/2004



ve|eT|L

RRAFIMESS S—14 AIRAILE
INSTRUMENT PANEL ASSEMBLY

MD1313

T-L00



007-2
S-14 AIRAILE - INSTRUMENT PANEL
# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel IP-IP 1
1. Instrument Panel S14-IP-IP 1
2. Front Panel IP-FP 1
3. Upper Panel IP-UP 1
4. Lower Panel IP-LP 1
5. Mount Angle ST-16-BENT 4
6. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 12
7. 3/32" Aluminum Pop Rivet 40APR1/8 34
8. #B Stainless Steel Pan Head Screw 8X1/2 PHS 24
9. Trim Loc TRIM-LOC 48 in
10. Pitot Mount Block (See Full Enclosure) IP-PMB 0
11. Pitot Tube PITOT TUBE 1
12. 1/4" Fuel Line, Blue FS-FL 6 ft
13. Line Clamp, 3/8" FS-LCL 3/8 1
14. Wire Casing IP-WCASE 13 ft

6/19/97



v6/21/21

TELLOW CONNECTS TO LARGE YELLOW/
BLACK WIRE ON ENGINE
= CONNECTS TO LARGE
YELLOW WIRE ON ENGINE STATIC TUBE.
N
U/

NO CONNECTION A@\ m/ 4 /
\\\ _;__ O
REGULATOR /RECTIFIER

T-YL00

POWER QUT TG CAPACITOR
BLACK AND SWITCH _u:wq ?.“‘mw/ »
/ 2
. 23 19 >
7 k ASI LINE 1 4112
i 5
/.A 21 27 AT =
23 NN\ e 13
26 IIIWNWIIMNﬁO_:: l.\
BETTT ) . b ! ‘
m WM > > . ”
iR i N\ 7N 8o b
0
33 7 21 m\rmm\ /B 0 T
|
_;;\Qu\\ ]
= [x _ : 5 1 5 T
\ J / / 9 o} ™
m._{ {{ 21 21
/M /M
22
/ A 54 1°
[}
o 1
\unmv/ 7
\\\\&Uu /// 16
5~ (i } 34
8 § % /u &
/ 17 8 S
GROQUND TO
ENGINE MOUNT
MD1688

RARIMNNET S—14 AIRAILE
447 INSTRUMENTS AND ELECTRICAL



007A-2

S-14 AIRAILE - 447 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. 14 Gauge Black Wire 14 GA WIRE/BLACK 18 ft
2. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 4 ft
3. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
4. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
5. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 10
6. CHT Lead CHT-LEAD 0
7. Regulator/Rectifier KSES0005 1
8. Female Connector * -——-- 0
9. 14 Gauge Female Spade Terminal, Blue iP-7128 5
10. Hour Meter KSPW0022 - 1
11. Vertical Speed Indicator-Feet per Minute(Optional) KSAV0008 1
11. Vertical Speed Indicat-Meters per Second(Optional) KSAV0009 1
12. Altimeter (Optional) KSAV0001 1
12. Altimeter with Window (Optional) KSAV0002 1
12. Altimeter - Metric (Optional) KSAV0003 1
13. Air Speed Indicator, 0-120 KSAV0004 1
14. Ignition Switch MS35058-22 1
15. Cylinder Head Temperature Gauge KSPWO0010 1
16. RPM Gauge KSPWO0007 1
17. Male Termipat> e 0
18. Straight Withdrawal Fitting 8330 3
19. Line Clamp, 3/8" FS-LCL 3/8 8
20. Line Tee 8338 1
21. 14 Gauge Splice, Butt Connector IP-7132 6
22. Gray 4 Plex 538260 10 ft
23. Female Bullet Terminal 02-09-1103 8
24. 14 Gauge, In Line Fuse Holder KSES0019 1
25, 25 AMP Fuse KSES0020-25 1
26. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 1

*Supplied with Engine.

7/31/00



86/G1/G0

—S Sy

LHVILS OIHLOATA LNOHLIM
TVOIHLOHATA ANV SINHWNNHILSNI £06
ATIVHY v

(YELLOW) TO YELLOW
WIRE ON ENGINE

g
7
mzY
352
E e
meT

23
(YELLOW) TO YELLOW & <
BLACK WIRE ON ENGINE - mo
¥ 22
o—23 o
o z
_ msE
qe—o = 2
— N oQ m
-5 ! .
m ﬂw »
(RED) (+) POWER OUT MA 2
S5 g
(BLACK) (—) GROUND 5™ =
m >
z

aNnoud ol

MOUNTS TO UNDERSIDE

B6LEON

OF MANIFOLD WHITE
m_Lrhx

BLUE
MOUNTS UNDER \ mmc

\mmﬂmz TO WING SECTION FOR MOUNTING

—— e =
A —

8
A
P

U

ﬁx )

e
€€L€

ez/
¢l

@ Q AAWW
g% mmww
ES o (o
z MM33
< < |<
@ AL
S| IE|E
0 oo}
x M.M
D |
5 (%
O 0
X |x
(7]
Y9 o

/
/w. w?/] \K\

144

>~

AIR SPEED
INDICATOR

IS
_n_.?z/t..
Hln

€£-VL00



007A-4

S-14 AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 3/16" Shear Nut AN364-1032A 2
11. Line Clamp, 3/8" FS-LCL 3/8 7
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 201t
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 6
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 14 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22, 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24. 14 Gauge White Wire 14 GA WIRE/WHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black *** KSPW0010-4 0
28. Pan Head Phillips Bolt (10-32) KSHWO0006 2
29. EGT Wires ** KSPW0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 251t
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. Shrink Wrap KSAC0009 1ft
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. 3/16" Large Washer AN970-3 2
37. Female Bullet Terminal 02-09-1103 4

*Optional gauge.
**Supplied with EGT.
***Supplied with CHT.

7/31/00



IYVLS JI4LOATA TVNOILdO HIIM "%
TVOIYLOATA ANV SINAWNHULSNI €06
ATVHIV $1-S SR

Elv v'v zlv
-0 o0
961 AN 5 Lg v,
s o (o 2
; = 2 3F r;'t"|r‘-|
@ ] z g
g3 5 HR 22
' < X ol |o o
NMOdE £3 T F & g°
n A ~ - 0 0 —_
) é% 2 Elllgﬁmg
—@ " S T svevey X5 %
] v £X£
/ g =3
LY % ~g
A z 24
S¢ g of
HOVI8/MOTTIA S 2o
MOTI3A 2 304N0SYIMOd R
WOVI8/MOTI3A 398V \59 ?g 170A 21 Ol
i >OV18/MOTIIA 308V 2@ N
gL~ £s (NNO¥S 0L ANIONI NO
= JHIM AVHD Ol
A
ez \
\ﬂ 9 8 8 EE
- o OF
= Y ggx
- \h 3NIONS €0S
= HO4 ONILLIS
1 _— HOLIMS digd
4y |~
///
£ |1
S
-
/ y o
g "] -~ L
L i
I
\

—-—..%
3a
<
g ol

=
g o
=R
52
[%1]
o
=
Q
z

{
AN

Ny

NOILINSI
HOLYIIONI
Q3345 v
HILIWLY

IINSI

Y3LIN UNOH

<t
HOLIMS NOILINDI Ol INIUN3dIONI
38 1SN ONNOYS H3ILIW HNOH

NMOQ 3A00HD H1M Q3INIRO 38 LSNN SIHILIMS NOILINDI

VE-VL00



007A-4A
$-14 AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.
# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. lgnition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GAWIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery **** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 7 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34, 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit (503) MESK-1-503 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ** KSPWO0008-3 0
40. Female Bullet Terminal 02-09-1103 4
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.

=**Referenced from battery box installation.

7/31/00



007A-4B

S-14 AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START-continued

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Shrink Wrap KSAC0009 1ft
42. 3/16" Shear Nut AN364-1032A 2
43. Pan Head Phillips Bolt (10-32) KSHWO0006 2
44. 3/16" Large Washer AN970-3 2
45. Line Tee 8338 1
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.

«++Referenced from battery box installation.

7/31/00



86/G1/490

LIVLS DI4dLOATH LNOHLIM
TVOIALOATHE ANV SLNAWNYLSNI 286

dIIVIIV ¥1-S SIS

olo -1 °o—3
O nPUT O
| g e—=
v
OUTPUT @ @]
Qwro) | | -4 <.
o8
(RED) (+) POWER 2 <
OUT TO ENGINE o
) 3
3 (BLACK) (~) GROUND a
m

£OZTAN

(YELLOW) TO YELLOW
WIRE ON ENGINE

(YELLOW) TO YELLOW &
BLACK WIRE ON ENGINE

MOUNTS 10 UNDERSIDE

aNNO¥O 0Ol

g
Zm.a
mzY
752
z3%
Mo

ANION3 NO
JHIM AVHD OL

vl3q HOVL

.____?

FOR MOUNTING REFER TO WING SECTION
|=K\|, 2
~
[#7]
(@]
A
7

X g
w [
L.
=) EGT
L

MOUNTS UNDER WHITE ¢
OF MANIFOLD SPARK PLUG BLACK —
BLUE
H \mmc
s [ 383
o o
o
mQ < | <
wm numm
£ [ m_nlvﬂ.nu
z =lz |77
. < [ <
[e] m|m
ol I N
ﬂ 8 Qo -
x x| X o
~ IS
IS
ala
X |xX ~ N
w -~ R
iy NN [
o 7 N N 2
A/ \ LA / &
[¥]
Y
—c—
e .
Wm / o
\qm:u.ﬁmm mn. X o N / /
IS W -
& IS

JIvi3g OL ¥34

;
(
9§

I

RADIATOR

AIR SPEED

INDICATOR

I

N
R ]

IGNITION

N

Ndd

Lg

G-vL00



007A-6

$-14 AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge KSPW0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
16. Female Bullet Terminal 02-09-1103 4
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPwW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPWQ0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24. 14 Gauge White Wire 14 GA WIRE/WHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black ™ KSPW0010-4 0
28. Coolant Temperature Probe ***** KSPWO0014-1 0
29. EGT Wires ** KSPW0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32, EGT Probe ** KSPW0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GAWIRE/YELLOW 6 ft
36. Coolant Pressure Gauge KSPW0021 1
37. Water Temperature Gauge, Electrical *™** KSPW0016 0
38. 1/8" Black Coolant Pressure Line **** KSFS0001 0ft
39. Pan Head Phillips Bolt (10-32) KSHWO0006 2
40. 3/16" Shear Nut AN364-1032A 2
41. 3/16" Large Washer ANS70-3 2
42. Shrink Wrap KSAC0009 1ft
43. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4

*Optional gauge. **Supplied with EGT.
*+*Referenced from cooling system.
++**Supplied with coolant temperature gauge.

“*Supplied with CHT.

7/31/00



/G1/G
LIVLS JM4LDATd TYNOLLAO HLIM BOISLE0
00ZEAW TVIOIHLOATHE ANV SINANWNHLSNI 286
ATVIIV +1-S SIS ) oris
- e
= li‘\
w o me
e D 33 5 22
EEE z ﬁ W - K3 o
= 3 NMOXE £z T3 & &°
= A AVH9 3& o =2 TT T @2 'l"‘é
S & ey 978717§E g
—s 2 2% =2
U | A7 3 9%
F MOVI8/MOTIIA gé
é Mo - 30¥NOSUIMOd P
YOV18/MOTIIA 3DHV] \ 28 170A Z1 QL
v 6¢ *3
g~ | C‘ OIE/MOTI3A BDHL @; ANAOHS Ol INIONI NO
[ ni JYIM AVHO OL
w4
\8 [ 2 \\c‘;’g
— 22 2
= S5
INIONI Z8S
== ¥04 ONILL3S
= HOLIMS Qg
(=]
L1 2
[ N4 I T
gL,V i V130 HOVL 3§
x
ot 3
- ni
T
m
e 4 _,—/—fﬁ’ez 'ﬁﬁ TSz L\\m ”1;7”.m
| 482 e
ey~ zz
2T Eéﬁ
32
1=
22
SE
293
35
I

g
(V130 01 ¥343M)
NaY Q
B

i

oY

NOILINO
HOLYIIQNI
033dS HI¥
HILINLY

N

14

Y313W HNOH

NMOQ 3A00YD HLIM QIINIIMO 38 LSNA S3IHILIMS NOILINDI

VS-vL00



007A-6A

S-14 AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge KSPW0008 1
7. Cylinder Head Temperature Gauge * KSPW0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Biue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal ™ KSPWO0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red ™ KSPW0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery **** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 7 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Elecrtic Starter Kit - 582 MESK-3-582 1
37. CHT Probe *** KSPW0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ** KSPWO0008-3 0
40. Coolant Pressure Gauge KSPWO0021 1

*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
**Referenced from battery box installation.  *****Referenced from 582 cooling system.
w***Supplied with coolant temperature gauge.

7/31/00



007A-6B

$-14 AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START-continued
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY

41. Water Temperature Gauge, Electrical ***** KSPWO0016 0

42. Coolant Pressure Line ***** 1/8 FUEL LINE 0ft
43. Coolant Temperature Probe ****** KSPW0014-1 0

44. Female Bullet Terminal 02-09-1103 4

45. Shrink Wrap KSAC0009 1ft
46. Pan Head Phillips Bolt (10-32) KSHWO0006 2

47. 3/16" Shear Nut AN364-1032A 2

48. 3/16" Large Washer ANS70-3 2
*QOptional gauge. **Supplied with EGT. **Supplied with CHT.

**Referenced from battery box installation. *****Referenced from 582 cooling system.
++*+*Supplied with coolant temperature gauge.

7/31/00



g€6/6z/¢

AN THdNHSSY XOH AdHLLVY
EHWHW Pi-5 Sz

avl SIHL v ‘39v0
HdH002 0L aNNOYO

@ T10-dL00



S-14 AIRAILE BATTERY BOX INSTALLATION

0078-2

# DESCRIPTION PART NUMBER QUANTITY
1. Battery Box BAT-BOX 1
2. 1" Cushioned Clamp MS21919-DG16 3
3. 3/16" Bolt AN3-4A 5
4. 3/16" Thin Washer ANS60-10L 6
5. 3/16" Shear Nut AN364-1032A 5
6. Battery, 582 PS-12150-NB 1
7. Battery Bar BAT-BAR 1
8. Small Cotter Pin MS24665-134 2
9. 4 Gauge Eye Terminal REFERENCE ONLY 0

10. Battery Cable REFERENCE ONLY 0]

11. Zip Ties ZIP TIES 8

5/25/94



LVHS

ATHNASSY  LsHddvdH »
ri—s SWLsR

ATIVAIV

v6/52/s

0 P at
1L
&\t

~ ///
Seg 8- [
. - - NS

ZL\E/ﬁf L
Z

00C 1AW
AN
tl

T-800



008-2
$-14 AIRAILE - SEAT/HEADREST
# DESCRIPTION PART NUMBER QUANTITY
1. Headrest Frame ST-HRF 1
2. 3/16" Bolt AN3-13A 5
3. 3/16" Thin Washer ANY60-10L 4
4. 3/16" Thick Washer AN960-10 2
5. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
6. Headrest Internal Brace * ST-HRIB 1
7. 3/16" Rivet Nut MS27130-A25K 4
8. 1"End Cap 1 CAP 2
9. Seat Back Frame ST-SBF 1
10. 3/16" Shear Nut AN364-1032A 6
11. 3/16" Thin Washer ANS60-10L 10
12. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
13. Stainless Steel Hinge W-HB 1
14. Seat Support Flute Tube KPST0017 1
15. 3/16" Quick Pin PIN-3/16X.9 1
16. Seat Support Tube KPST0018 1
17. 3/16" Bolt AN3-11A 1
18. 3/16" Bolt AN3-14A 4
19. 1/4" Quick Pin PIN 1/4X1.2 2
20. Seat Back Gusset ST-GUS 4
21. Armrest Cover ST-ARC 1
22. Seat Back Lower Tube * ST-SBLT 1
23. Armrest Foam ST-ARF 1
24. Armrest Frame ST-ARFR 1
25. Headrest Cover ST-HRC 1
26. Seat Back Cover ST-SBC 1
27. Seat Bottom Cover ST-SBOT 1

*Fabricate from 1/2" aluminum tube.

6/19/97



¢6/1/7

W3LSAS 1139 1LVv3S JTIVHIV v1-S

£0-800



$-14 AIRAILE - SEAT BELT SYSTEM PAGE 0084

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Shoulder Strap * ST-SHLD 2

2. Seat Lap Belt, Clip Side ST-CLIP(14) 1

3. Lap Belt Buckle ST-BUC(4/5/14) 1

4. 1/4" Bolt AN4-5A 2

5. 1/4" Thin Washer ANSE0-416L 4

6. 1/4" Shear Nut AN364-428A 2

7. Lap Belt Adjust Side ST-LB-ADJ(14) 1

8. Shoulder Strap Adjustor ST-SHLD-ADJ(4/5/14) 2

*Assembled with super structure.

8/30/02



S6/€2/2

MD1831

FRENMSS S—12 /14 AIRAILE
AILERON ASSEMBLY

T-600



009-2

S-14 AIRAILE - AILERON

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Cover,14* e 0
2. 3/16" Shear Acorn Nut 22NKMO02 2
3. 3/16" Nut Plate K-1000-3 8
4. 3/32" Aluminum Pop Rivet 40APR1/8 18
5. 3/16" Bolt AN3-10A 2
6. 3/16" Bolt AN3-14A 2
7. Aileron Clip W-A-CLIP 2
8. 3/16" Thin Washer AN960-10L 8
9. 3/16" Thick Washer AN960-10 16
10. 3/16" Castle Nut AN310-3 8
11. Small Cotter Pin MS24665-134 8
12. 3/16" Bolt AN3-15 8
13. 3/16" Shear Nut AN364-1032A 6
14. Unihorn UNI-HORN 2
15. 3/16" Bolt AN3-4A 4
16. Flap/Aileron Horn Attach Angle, LH S14-W-AHAA-L 1
18. Flap/Aileron Horn Attach Angle, RH S14-W-AHAA-R 1
17. Aileron Frame, (STD) S$-14/116 W-AF-T2 2
17. Aileron Frame (139 Wing) S6-W-AF 2
18. Spacer Bushing, 1/4" X 1/2" * SB-1/4X1/2 2
19. 3/16" Bolt AN3-13A 8
20. Stainless Steel Hinge W-HB 8
21. 1"End Cap 1 CAP 2

*Fabricate, see sheet in manual.
**See Wing Covering.

6/19/97



v0/.2/20

ATTACH TO TOP OF KEEL TUBE

RRAR INIET S—14 AIRAILE
FLAP SYSTEM ASSEMBLY

£-600



S-14 AIRAILE - FLAP SYSTEM

PAGE 009-4

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer AN960-10L 20
2. 3/16" Bolt AN3-10A 2
3. 3/16" Bolt AN3-14A 2
4. Aileron Clip W-A-CLIP 2
5. Spacer Bushing, 1/4" x .028 x 1/2" * KAAC0018-2 0
6. Small Cotter Pin MS24665-134 6
7. 3/16" Bolt AN3-13A 9
8. 3/16" Boit AN3-15 8
9. 3/16" Thick Washer AN960-10 20
10. Flap Dual Teleflex Retainer Forward (S-12 Style) FL-DTR-FWD 1
11. #10 SS Washer BSHWO0022 2
12. Female Rod End NF-3 2
13. 3/16" Castle Nut AN310-3 6
14 . Flap/Aileron Horn Attach Angle, LH S14-W-AHAA-L 1
14 . Flap/Aileron Horn Attach Angle, RH S14-W-AHAA-R 1
15. 3/16" Shear Nut AN364-1032A 9
16. Flap Lever Assembly, 7' Teleflex FL-FLAP-M 1
17. Flap Frame (STD) S14-W-FF-14 2
17 . Flap Frame (139) S12-W-FF-151-T2 2
18. 3/16" Bolt AN3-4A 6
19. Unihorn UNI-HORN 2
20. Flap Dual Teleflex Retainer AFT FL-DTR-AFT 1
21. Shackle RL-205-T 2
22. Flap Return Spring FL-FLAP-SPR 2
23. Flap Lever Cover FL-COV 1
24 . Flap Teleflex Clip FL-CLIP 2
25. Teleflex Retainer W-TEL-R 1
26. Safety Wire SAFETY WIRE 1
27. Flap Teleflex, 8', LH W-F-TELFX-8 1
28. 3/16" Tensile Nut AN365-1032A 2
29. Insert Nut KPACO0012 2
30. 3/16" Nut Plate K-1000-3 8
31. 3/32" Aluminum Pop Rivet 40APR1/8 18
32. 1"End Cap 1 CAP 2
33. 3/16" Bolt AN3-7A 3
34. 3/16" Shear Acorn Nut 22NKMO02 4
35. Flap Teleflex, 8', RH W-F-TELFX-8 1
36. Stainless Steel Hinge W-HB 8
37. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
38. Aluminum Bushing, 1/4 X .028 X 1/8" * KAACO0018-2 0
39 3/16" Bolt AN3-3A 2
40. Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.

2/27/04



¢6/1/¥

AILERON AND FLAP TENSION RIB
MODELS: S-6ES, S-12, AND S-14



S-14 AIRAILE - AILERON AND FLAP TENSION RIB

009-6

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
2. Aluminum Strip, 18" X 5/8" X .020 AF-TRS 4
3. 3/16" Nut Plate K-1000-3 8
4. 3/32" Aluminum Pop Rivet 40APR1/8 16
5. Aileron Flap Tension Screw 10/32 X 2 1/2SSPAN 8
8. Aileron Flap Tension Rib AF-TR 4

6/19/97



Z0/SL/20

REFER TO SUPER
STRUCTURE DRAWING
FOR PART IDENTIFICATION

RREIMIES S—14 AIRAILE
116 WING LEADING &
TRAILING EDGE SPARS

£L—600



S-14 AIRAILE - 116 LEADING & TRAILING EDGE SPARS

PAGE 009-8

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-15A 24
2. 3/16" Nut Plate K-1000-3 14
3. 3/16" Thin Washer AN960-10L 36
4. 3/16" Shear Nut AN364-1032A 24
5. 3/32" Aluminum Pop Rivet 40APR1/8 32
6. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 28
7. Long Wing Channel W-WCL 8
8. Horizontal Stabilizer Attach Bracket S2-SAB 8
9. Wing Tip Bow KPWI10090 2
10. Trailing Edge Spar W-TES-116 2
11. Leading Edge Spar W-LES-116 2
12 . Spacer Bushing, 3/8" x .058 x 2" SB-3/8X2 6
13. Spacer Bushing, 3/8" x .058 x 3" SB-3/8X3 6
14. 3/16" Bolt AN3-23A 18
15. 1/4" Bolt AN4-25ALP 4
16. 1/4" Bolt AN4-26ALP 2
17. 1/4" Bolt AN4-36ALP 4
18. 1/4" Bolt AN4-35ALP 2
19. 3/16" Bolt AN3-34ALP 2
20. FWD Strut Plate W-SAP-LE 2
21. AFT Strut Plate W-SAP-TE 2
22. 1/4" Thin Washer AN960-416L 12
23. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
24 . 3/16" Single Ear Nut Plate MS21051-L3 2
25. Stainless Steel Hinge W-HB 16
26. 1/4" Shear Nut AN364-428A 12
27 . 3/16" Bolt AN3-13A 2
28. 3/16" Bolt AN3-24A 2
29. 3/16" Thick Washer AN960-10 24
30. 3/16" Tensile Nut AN365-1032A 8

2/18/2002



Z0/v1/20

RRAYMIES S—14 AIRAILE
QS 116 WING: INTERNAL
MR774 BRACING TUBES & RIBS

6-600



PAGE 009-10

$-14 AIRAILE - 116 WING INTERNAL BRACING TUBES AND RIBS

# DESCRIPTION PART NUMBER QUANTITY
1. Compression Tube Doubler * CS-CTD 0
2. RibTip RIB-TIP 54
3. Top Rib #1 W-TRIB11601 2
4. Top Rib #2 W-TRIB11602 2
5. Top Rib #3 W-TRIB11603 2
6. Top Rib #4 W-TRIB11604 2
7. Top Rib#5 W-TRIB11605 2
8. Top Rib #6 W-TRIB11606 2
9. Top Rib #7 W-TRIB11607 2
10. Top Rib #8 W-TRIB11608 2
11. Top Rib #9 W-TRIB11609 2
12. Bottom Rib #18 W-BRIB116018 2
13. Bottom Rib #17 W-BRIB116017 2
14, Bottom Rib #16 W-BRIB116016 2
15. Bottom Rib #15 W-BRIB116015 2
16. Bottom Rib #14 W-BRIB116014 2
17. Bottom Rib #13 W-BRIB116013 2
18. Bottom Rib #12 W-BRIB116012 2
19. Bottom Rib #11 W-BRIB116011 2
20. Bottom Rib #10 W-BRIB116010 2
21. 3/16" Thick Washer AN960-10 2
22 . Aileron/Flap Tension Bolt 10/32 X 2 1/23SPAN 2
23. Outer Compression Tube W-OCT-116 2
24 . Flap Compression Tube W-FCT-116 2
25. Drag Brace W-DB-116 2
26. 3/16" Shear Nut AN364-1032A 4
27. 3/16" Thin Washer AN960-10L 2
28. Middie Compression Tube W-MC-116 2
29. Teleflex Retainer W-TEL-R 2
30. 3/16" Bolt AN3-14A 2
31. Drag Brace Root W-DBR-116 2
32. Root Compression Tube W-CT-116 2
33. Outboard Rib Spacer KPWI0352 2

NOTE: If top ribs are "F" type, the contour fittings are not needed.

"F" type ribs have the fitting formed in the rib tube itself.
*See Control Stick

02/18/2002



96/L2/L1

J\ " BRACKET

\\\
-

PLACE THIS WASHER TO EITHER
THE FRONT OR BACK DEPENDING
ON THE BEST FIT.

MD2565

RRARIMIES S—14 AIRAILE
WING: UNIVERSAL HINGE

L 10-600



$-14 AIRAILE - UNIVERSAL HINGE

009-12

# DESCRIPTION PART NUMBER QUANTITY
1. Spacer Bushing ** SB-1/4X17/8 4
2. 1/4" Bolt AN4-17A 2
3. Trailing Edge Spar Root Fitting W-TES-RF 2
4. 1/4" Thick Washer ANS60-416 12
5. 1/4" Bolt AN4-16A 2
6. Hinge Cube W-H-CUBE 2
7. Stainless Steel U Bracket SU-118 2
8. 1/4" Shear Nut AN364-428A 4

**Fabricate (2) bushings 1/4" X 1 7/8" X .028.

6/19/97



96/L2/L1

RAFINIESS S—14 AIRAILE

ROOT RIB TENSION SYSTEM

MD2563

€10-600



009-14

S-14 AIRAILE - ROOT RIB TENSION SYSTEM

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 4
2. #8 Stainless Steel Pan Head Screw 8X1/2 PHS 92
3. Root Rib, LH (STD) KAWI0010-L 1
3. Root Rib, RH (STD) KAWI0010-R 1
3. Root Rib, LH (139) KAWI0009-L 1
3. Root Rib, RH (139) KAWI0009-R 1
4. "L" Bracket KPWI0170 2
5. 3/16" Shear Nut AN364-1032A 2
6. 1/4" Thin Washer AN960-416L 8
7. 1/4" Bolt * KSHWO0049 4
8. 3/16" Bolt AN3-5A 2
9. "L" Bracket -116 (STD) KPWI0190-L 1
9. "L" Bracket -116 (STD) KPWI0190-R 1
9. "L" Bracket -139 KPWI0169-L 1
9. "L" Bracket -139 KPWI0169-R 1

*This bolt is nearly threaded it's whole length.

10/21/97



£0/21/60

RRAEINIES S—14 AIRAILE

LIFT STRUTS

S1-600



S-14 AIRAILE - LIFT STRUTS PAGE 009-16

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 10
2. 5/16" Bolt AN5-13A 2
3. 5/16" Bolt AN5-12A 4
4. 5/16" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt AN5-15A 2
6. 5/16" Thick Washer AN960-516 8
7. Lift Strut Connector LS-ACU-2 2
8. AFT Lift Struts KPWI0073 2
9. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
10. AFT Lift Strut Gusset W-ALS-G-2A 2
11. Lower Strut Fitting - FWD - RH KPLS0013-R 1
11. Lower Strut Fitting - FWD - LH KPLS0013-L 1
12. Loc Ring RL 27 5/16 2
13. Anti-Crush Bushing W-ANTI-CB 2
14, FWD Lift Strut KPWI0072 2
15. 5/16" Bolt AN5-17A 2
16. 1/4" Bolt AN4-15A 4
17. 1/4" Thin Washer AN960-416L 16
18. Lift Strut Connector LS-ACU 2
19. 5/16" Thin Washer AN960-516L 16
20. 1/4" Shear Nut AN364-428A 4
21. Shim* UNV-SHIM 4
22 . Small Lift Strut Chord Template KPLS0004 1
23. Large Lift Strut Chord Template KPLS0003 1
24 . AFT Lift Strut Gussett W-ALS-G-28B 2
25. 1/4" Thick Washer ANS60-416 16

*Fabricate shim from .020 stock provided if necessary.

9/17/03



¢0/e2/60

RREINMMESS S—14 AIRAILE
OPTIONAL ADJUSTABLE LIFT STRUT KIT

L1-600



$-14 AIRAILE - OPTIONAL ADJUSTABLE LIFT STRUTS

PAGE 009-18

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset Plate 116-S-GUSS-A 2
2. 3/16" Bolt AN3-13A 4
3. 3/16" Thick Washer ANG60-10 8
4. Rod End 3/8X24 ROD END 2
5. Adjustor End S-AE-3/4 2
6. 3/16" Shear Acorn Nut 22NKMO02 4
7. Gusset Plate 116-S-GUSS-B 2
8. 5/16" Bolt AN5-11A 2
9. 5/16" Bolt (Reference) ANS-17A 0
10. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
11. 5/16" Thick Washer AN960-516 8
12. 5/16" Shear Nut AN364-524A 4
13. Aluminum Bushing, 3/8" x .035 x 1/2" * KAAC0020-1 0
14. Shim ** UNV-SHIM 0
15. Small Lift Strut Chord Template *** KPLS0004 0
16. Large Lift Strut Chord Template *** KPLS0003 0
17 . Adjustable Lift Strut - Raw Stock Kit KAAC0020 1
18. 3/8" Plain Nut MS35650-3382 2
19. Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.
**Builder must fabricate from .020 raw stock.

9/17/03



OOOOOO




009-21

$-14 AIRAILE WING, AILERONS, & FLAPS

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Skin, LH WC-AS-151-LH 1

1. Aileron Skin, RH WC-AS-151-RH 1

2. Flap Skin, LH* WC-FS-151-LH-14 1

2. Flap Skin, RH* WC-FS-151-RH-14 1

3. Left Wing Cover 116 WC-LHWC-116 1

3. Left Wing Cover, 139 WC-LHWC-139 1

4. Right Wing Cover 116 WC-RHWC-116 1

4.” Right Wing Cover, 139 WC-RHWC-139 1

5. Foam Rubber, 3/8" X 1/2" WS-FS8-1/2 8 ft

PLEASE NOTE: Tail skins shown with frame.
*The skins on the S-14 flaps are slightly shorter than aileron skins.

4/24/96



v0/01/20

REFER _TO SUPER
STRUCTURE DRAWING
FOR PART IDENTIFICATION

RREIME3 S—14 AIRAILE
139 WING LEADING &
TRAILING EDGE SPARS



S-14 AIRAILE - 139 WING LEADING & TRAILING EDGE SPAR

PAGE 009C-2

# DESCRIPTION PART NUMBER QUANTITY
1. Tip Bow (S-6ES Style) W-TIP-ES 2
2. Tip Wrap W-TW-F 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32
4 . 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 24
5. 1/4" Bolt* AN4-35ALP 2
6. 1/4" Bolt* AN4-36ALP 4
7. 1/4" Thin Washer AN960-416L 12
8. Spacer Bushing, 3/8" x .058 x 3" SB-3/8X3 6
9. FWD Strut Plate W-SAP-LE 2
10. Lomg Wing Channel W-WCL 8
11. 1/4" Shear Nut AN364-428A 12
12. 3/32" Aluminum Pop Rivet 40APR1/8 30
13. 3/16" Nut Plate K-1000-3 14
14. Horizontal Stabilizer Attach Bracket $2-SAB 8
15. AFT Strut Plate W-SAP-TE 2
16. 3/16" Bolt AN3-22A 2
17 . 3/186" Thin Washer AN960-10L 2
18. 3/16" Tensile Nut AN365-1032A 10
19. Jury Strut Bracket JS-BK 2
20. Stainless Steel Hinge W-HB 14
21. Leading Edge Spar W-LES/SBES,S12 2
22. 3/16" Bolt AN3-34ALP 2
23. 1/4" Bolt * AN4-25ALP 4
24. 1/4" Bolt* AN4-26ALP 2
25. Spacer Bushing, 3/8" x .058 x 2" SB-3/8X2 6
26. Trailing Edge Spar W-TES-ES/6/12 2
27. 3/16" Bolt AN3-23A 20
28. Trailing Edge Spar Tip W-TES-TIP 2
29. 2" End Cap EC-10 2
30. Tip Bow Marking Tool W-T-MT 1
31. Tip Gusset Top W-TG-T 2
32. Tip Gusset Bottom W-TG-B 2
33. 3/16" Thick Washer AN960-10 2
34. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 8

*These bolts have a special thin head painted flat black.

2/10/04



v0/GL/01

13—~ TIP GUSSET TOP

3TN 9— 20 _SHOWN FOR
* 24
N A L/\/i/ﬂ REFERENCE ONLY
“, U/ \\\\\ +\'NN
N T

RARIMIES S—14 AIRAILE
139 WING

MD1107 INTERNAL BRACING TUBES

REV. B

€-0600



S-14 AIRAILE - 139 WING INTERNAL BRACING TUBES

PAGE 009C+4

# DESCRIPTION PART NUMBER QUANTITY
1. TopRib KPWI0454 16
2. Bottom Rib W-B-RIB/S6ES 18
3. RibTip RIB-TIP 56
4, 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 48
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer AN960-10L 30
7. Middle Compression Tube W-MC/S6ES 2
8. 3/16" Bolt AN3-14A 2
9. 3/16" Shear Nut AN364-1032A 26
10. Small Pan Head Screw 4X1/4 PHS 18
11. Drag Brace W-DB/S6ES 2
12. Flap Compression Tube W-FCT/S6ES 2
13. 3/16" Bolt AN3-4A 2
14. Teleflex Retainer ‘W-TEL-R 2
15. 3/16" Bolt AN3-16A 6
16. 3/16" Tensile Nut AN365-1032A 2
17 . Drag Brace Root W-DBR/S6ES 2
18. OQuter Inner Compression Tube W-IO/S6ES 4
19. Compression Tube Doubler™  wes 0
20. Wing Tip Cable Brace, Long W-W(C-58 2
21. Wing Tip Cable Brace, Short W-WC-50 2
22. #10 SS Washer BSHWO0022 4
23. 3/16" Thick Washer AN960-10 20
24. Spacer Bushing, 1/4" x .028 x 3/16" * SB-1/4X028 4
25. Top Rib - Tension W-T-RIB 2
26. Rib#1-TipRib KPWI0250 4
27. Rib#5-TipRib KPWI10382 2
28. Rib#4 - Tip Rib KPWI0253 2

*Builder must fabricate from raw stock.
**Reference Control Stick.

10/156/2004



£0/01/v0

MD1106

RRAEINIMNMIES S—14 AIRAILE

139 WING LIFT

STRUTS

G-0600



$-14 AIRAILE - 139 WING LIFT STRUTS

PAGE 009C-6

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 10
2. 5/16" Bolt AN5-13A 2
3. 5/16" Bolt ANS5-12A - 4
4. 5/16" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt AN5-15A 2
6. 5/16" Thick Washer AN960-516 12
7. Lift Strut Connector LS-ACU-2 2
8. AFT Lift Strut, 101 1/2" KPWI0075 2
9. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
10. AFT Lift Strut Gusset W-ALS-G-2A 2
11. Round Connector, RH KPLS0013-R 1
11. Round Connector, LH KPLS0013-L 1
12. Loc Ring RL 27 5/16 2
13. Anti-Crush Bushing W-ANTI-CB 2
14. FWD Lift Strut, 97 7/8" "KPWI0074 2
15. 5/16" Bolt AN5-17A 2
16. 1/4" Bolt AN4-15A 4
17. 1/4" Thin Washer AN960-416L 16
18. Lift Strut Connector LS-ACU 2
18. 5/16" Thin Washer AN960-516L 12
20. 1/4" Shear Nut AN364-428A 4
21. Shim* UNV-SHIM 4
22 . Small Lift Strut Chord Template KPLS0004 1
23. AFT Lift Strut Gusset W-ALS-G-2B 2
24 . Large Lift Strut Chord Template KPLS0003 1
25. 1/4" Thick Washer AN960-416 16

*Make shim from .020 stock provided if necessary.

4/11/2003



¢0/e¢/60

RARIWISS S—14 AIRAILE
139 WING OPTIONAL
ADJUSTABLE LIFT STRUT KIT

4£-0600



S-14 AIRAILE - 139 WING OPTIONAL ADJUSTABLE LIFT STRUTS

PAGE 009C-8

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset Plate 116-S-GUSS-A 2
2. 3/16" Bolt AN3-13A 4
3. 3/16" Thick Washer ANS60-10 8
4. Rod End 3/8X24 ROD END 2
5. Adjustor End S-AE-3/4 2
6. 3/16" Shear Acorn Nut 22NKM02 4
7. Gusset Plate 116-S-GUSS-B 2
8. 5/16" Bolt AN5-11A 2
9. 5/16" Bolt (Reference) AN5-17A 0
10. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
11. 5/16" Thick Washer AN960-516 8
12. 5/16" Shear Nut AN364-524A 4
13. Aluminum Bushing, 3/8" x .035 x 1/2" * KAAC0020-1 0
14. Shim** UNV-SHIM 0
15. Small Lift Strut Chord Template KPLS0004 0
16. Large Lift Strut Chord Template KPLS0003 0
17 . Adjustable Lift Strut - Raw Stock Kit KAAC0020 1
18. 3/8" Plain Nut MS35650-3382 2
19. Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.
**Builder must fabricate from .020 raw stock.

9/25/02



SLOULS Ad0Olr ONIM 6€T7
A IIVHIV v1-S SUILER Y

3L LAN

v6/11/5

6-0600



$-14 AIRAILE - 139 WING JURY STRUT

009C-10

# DESCRIPTION PART NUMBER QUANTITY
1. Jury Strut Bracket (Reference) JS-BK 0
2. Retaining Pin 3/16X1.2SSBP 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4. Notched Gusset JS-JGN 4
5. Gusset JS-JGW 2
6. Drilled Bushing Insert JS-BUC-B 4
7. Forward Jury Strut * JS-FWD-2 2
8. Diagonal Jury Strut * JS-DIA-2 2
9. Cross Strut * JS-C-2 2

10. Small Cotter Pin MS24665-134 4

11. 3/16" Clevis Pin MS20392-2C17 4

12. 1/4" Thin Washer AN960-416L 2

13. 1/4" Tensile Acorn Nut 42NKE-048 4

14. 1/4" Eyebolt AN43B-15A 2

15. 3/16" Bolt (Reference) AN3-16A 0

16. 3/16" Tensile Nut (Reference) AN365-1032A 0

17. 1/4" Eyebolt ANA43B-14A 2

18. 1/4" Thick Washer AN960-416 2

*Builder must fabricate these from 1/2" X .035 X 144 stock provided.

6/19/97



¢6-G1-C1

ONIHIVA LATHA LAdLs ddVMd0d
SLULER o

PLEdN

NMOHS 3d1S L4317 -JLON

1-11C0



$-14 AIRAILE - FILLET FAIRING

0011-2

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Strut Fairing, RH W-FSFF-RH 1

2. Forward Strut Fairing, LH W-FSFF-LH 1

3. #6 Small Pan Head Screw 6RX1/2 PHS 2

4. High Density Foam Tape, 1/8" X 1/4" X 40" 1/8-FS 40 in

6/19/97



G6/61/%

TAIL BOOM EXTENSION
(SEE TAIL BOOM ASSEMBLY)

REMOVE EXISTING TAIL SKID. INSTALL
TAILWHEEL THROUGH EXISTING HOLE
USING HARDWARE SHOWN.

TAILWHEEL ASSEMBLY DETAIL

T-¥YI100

\m
7~

T
7
m\ @\\\\‘ -
8~ | 9
7~ y
\\\\1/// \/\ \\
< o e N

@

~

10 ~
RN
~
,_N\ / ////
~
4,_\ ~
10

RRARIMESS S—12/14 AIRAILE
OPTIONAL TAILWHEEL ASSEMBLY

MD1301



S-14 AIRAILE OPTIONAL TAILWHEEL ASSEMBLY

0011A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 1
2. 3/16" Thin Washer AN960-10L 2
3. Tailwheel Assembly KATG0003 1
4. 3/16" Bolt AN3-17A 1
5. Large Cotter Pin* MS24665-287 1
6. Bushing* KPACO0035 1
7. Tailwheel Swivel Block* KPTG0002 1
8. Small Cotter Pin* MS24665-134 2
9. Tailwheel Fork* KPTGO0001 1

10. Bushing* KPAC0034 2

11. Tailwheel-Axle* KPTGO0008 1

12. Tailwheel* KSTG0001 1

*Included in the tailwheel assembly.

4/19/95



86/10/01

NOLLVTIVLSNTD ONIJdIVAd OdT dvidD "TVNOILLJO
ATIVAIV 715 S

CLETAN

1-91100



$-14 AIRAILE - MAIN GEAR LEG FAIRING INSTALLATION

0011B-2

# DESCRIPTION PART NUMBER QUANTITY
1. Gear Leg Fairing, LH GL-FAIR-LH(14) 1

2. Gear Leg Fairing, RH GL-FAIR-RH(14) 1

3. Rubber Grommet MS35489-17 2

4. Rubber Edging X1011 40 in

10/19/98



A

dTIVHIV ¥1-S SUULERY

NOILVTIVLSNI d0dd OAI "IVNOILLJO

GTEEaN

N3IHL

'SINN MO0 N3ILHOIL
‘1SHI4 S1108 d0¥d 3IND¥OL 310N

00/01/01

1-01100



S-14 AIRAILE - OPTIONAL IVO PROP INSTALLATION

0011C-2

# DESCRIPTION PART NUMBER QUANTITY
1. 2" IVO Prop Spacer 2-IVO-SP 1
2. CamCrush Plate e 0
3. Prop Pitch Adjustment Screw*  aeeen 0
4. Prop Blade Fillet* e 0
5 WO Prop Blader 0
6. 1/4" Thick Washer ANQ60-416 12
7. 8MM x 120MM Bolt M8X120 BOLT 8
8. VO Prop Assembly KIPROO10 1
9. 8MM Nut 8MMX1.25 NUT 8
10. LoeNUt* -~ e 0

"Supplied with propeller.

3/23/99



	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf




